
Report No.:BTL-FCCP-2-2101H022
  

 

Page 284 of 286 

 
 
Test Mode UNII-3_TX AC (VHT40) Mode_Ant. 3 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

151 5755 6.47 1.00 7.47 30.00 Complies 
159 5795 6.45 1.00 7.45 30.00 Complies 

 
CH151 CH159  

  

 

 
 
Test Mode UNII-3_TX AC (VHT40) Mode_Ant. 4 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

151 5755 6.27 1.00 7.27 30.00 Complies 
159 5795 6.39 1.00 7.39 30.00 Complies 

 
CH151 CH159  

  

 

 
 
Test Mode UNII-3_TX AC (VHT40) Mode_Total 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

151 5755 13.27 30.00 Complies 
159 5795 13.51 30.00 Complies 
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Test Mode UNII-3_TX AC (VHT80) Mode_Ant. 1 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

155 5775 2.63 1.93 4.56 30.00 Complies 
 

CH155   

 

  

 
 
Test Mode UNII-3_TX AC (VHT80) Mode_Ant. 2 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

155 5775 1.02 1.93 2.95 30.00 Complies 
 

CH155   
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Test Mode UNII-3_TX AC (VHT80) Mode_Ant. 3 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

155 5775 2.00 1.93 3.93 30.00 Complies 
 

CH155   

 

  

 
 
Test Mode UNII-3_TX AC (VHT80) Mode_Ant. 4 
 

Channel Frequency 
(MHz) 

Power Spectral 
Density 

(dBm/500 kHz) 
Duty Factor 

Power Spectral 
Density + Duty 

Factor 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

155 5775 1.18 1.93 3.11 30.00 Complies 
 

CH155   

 

  

 
 
Test Mode UNII-3_TX AC (VHT80) Mode_Total 
 

Channel Frequency 
(MHz) 

Power Spectral Density 
(dBm/500 kHz) 

Max. Limit 
(dBm/500 kHz) Result 

155 5775 9.71 30.00 Complies 
 
 
 
 

End of Test Report 


